

Certificate of Test



2259

*We hereby declare that the items described below
have been tested by Fullex testing services and comply
with the requirements of:*

BS 7950: 1997.

- A.4 Manipulation test.
- A.6 Mechanical loading test.
- A.5.1 Glazing removal test, manual test.
- A.5.2 Glazing removal test, mechanical test.
- A.7 Manual check test.

The Profile 22 PVC-U, outward opening, externally beaded casement window
manufactured by Windowbuild, no specific product identification. Subject to the
details and restrictions contained within test report FT 463.

DATE 4th February 2004. AUTHORISED BY  M.D.

NAME R. Arnold TITLE Technical Manager.

NAME S. Catmough TITLE Quality Manager.

fullex
testing services

First Avenue • The Pensnett Estate • Kingswinford • West Midlands • DY6 7NA

Tel: +44 (0)1384 401312 • Fax: +44 (0)1384 401451

E-mail: testing@fullex-locks.com

08/03/03